




Step 39: Window Supports/Windows

In this step the wood components to attach windows will be installed on the inside of the front of 
the playset. Go up on top of the deck and look out the front of the play set.  
1: Attach the 5/4 x 6 x 20” Vertical Window Support in the center with 2” wood screws. 
2: Attach the 5/4 x 6 x 20” Vertical Window Supports on the sides with 2” wood screws. 
3: Attach the 5/4 x 2-1/4 x 11-1/2” Horizontal Window Supports at the bottom with 2” wood 
screws. 
4: Go to the front of the play set and install the Windows with 1-1/4” wood screws. 
5: Attach the 5/4 x 2-1/4 x 11-1/2” Horizontal Window Supports at the top with 2” wood screws.

5/4 x 6 x 20”
Vertical Window Support
(Install FIRST centered)

5/4 x 6 x 20” 
Vertical Window Support
(Install SECOND at 11-1/2”
on both sides)

5/4 x 2-1/4 x 11-1/2”
Horizontal Window Supports
(Install THIRD flush on slats)

Windows
(Install FOURTH. Note 1” 
wide frame section is top)

5/4 x 2-1/4 x 11-1/2”
Horizontal Window Supports
(Install FIFTH above windows)

11-1/2”

2-3/8”

11-1/2”

Front of Play Set Page 68



Step 40: Safety Board

This board is meant to be a visual deterrent to prevent children from running through the 
base of the play set into other children on the swing set.

1: Measure 17-1/4” from the top of the Rear Sandbox Board and make a mark on the 
rear corner posts.

2: Place the bottom of a 2 x 4 x 47-3/8” Panel Support with offset holes down on the 
marks.

3: Attach the Panel Support to the rear corner posts with two 5/16” x 3-1/2” lag screws 
and two 5/16” washers.

2 x 4 x 47-3/8”
Panel Support

5/16” x 3-1/2”
Lag screw

5/16” Washer

17-1/4”

Page 69



D

DETAIL D 
SCALE 1 : 4

Step 41: Angle Supports

1: Four 2 x 4 x 13” Angle Supports are mounted underneath the deck on the front and back of 
the fort. (These are called out by the letter “X”)

2: Attach each Angle Support (X) to the Deck Support with two 2-1/2” wood screws at the top 
going through the Deck Support first and then into the Angle Support (X).  Attach the bottom of 
the Angle Support (X) to the corner post with one 2” wood screw and one 3” wood screw.

3: Two 2 x 4 x 13” Angle Supports are mounted underneath the deck on each side of the fort. 
(These are called out by the letter “Q”)

4: Attach each Angle Support (Q) to the Panel Support with two 2-1/2” wood screws at the top 
going through the Angle Support (Q) first and then into the Panel Support.  Attach the bottom of 
the Angle Support (Q) to the corner post with one 2” wood screw and one 3” wood screw.

X

X

X

X

Q
Q

Q

Q
(hidden)

X

Q

2-1/2” Wood Screw

2-1/2” Wood Screw

2” Wood Screw
2” Wood Screw 3” Wood Screw

3” Wood Screw

Deck Support

Panel Support

Page 70



1-1/4” Wood Screws
*DO NOT OVER TIGHTEN*

Step 42: Slide

1: Lay Slide on deck with the lip extending onto/over the Deck Boards.

2: Secure the Slide to the Deck Boards with two 1-1/4” wood screws

* DO NOT OVER TIGHTEN*
3: Once slide is installed DO NOT lift the end of the slide or you may crack it at the 
screw mounting points.

* DO NOT PICK UP SLIDE FROM BOTTOM ONCE

INSTALLED*

Page 71



A

DETAIL A 
SCALE 1 : 8

Step 43: Hanging The Swings

1: Clip each of the Spring Clips onto the Iron Ductile Swing Hangers, then clip onto the 
swing chains.

2: Use the clips to adjust the height of the swing by clipping onto higher or lower links.

3: Count back the same number of links on the opposite side to ensure that the swing is 
level, and adjust to fit your needs.

Iron Ductile 
Swing Hanger

Spring Clip

Page 72



Step 44: Climbing Rope

1: Thread one end of the Rope through the hole in the Rock Wall Side Top Panel Board.

2: Tie a secure knot on the inside of the Rock Wall Side Top Panel Board.

3: Thread the other end of the Rope through the hole in the Bottom Rock Wall Board. 
Pull the Rope tight and tie a secure knot behind the Bottom Rock Wall Board.

4: Note: you may tie two knots in the Rope to aid in climbing if you wish.  Do this before 
performing sub step 3.

5: Once the Rope is tied on both ends attempt to wrap the rope around your hand.  If 
the rope wraps around your hand it is too loose.  Untie one end and retie the rope until 
you can no longer wrap it around your hand.

Tie a knot behind this 
hole in the Rock Wall 
Side Top Panel Board.

You may tie two knots 
in the Rope to aid in 
climbing if you wish.

Page 73



Step 45: Flag Kit

1: Place the Flags on the front of the play set centered on the corner posts.

2: Attach the plastic base of each Flag to the corner post with the 1/2” phillips head 
screws provided with the Flags.

Flags

Page 74



Step 46: Steering Wheel

1: Place the Steering Wheel Insert inside the Steering Wheel.

2: Use the hardware included (one 3/8 x 2-1/2” lag screw and one 3/8” washer) with the 
Steering Wheel to mount the Steering Wheel to the end of the Swing Beam. DO NOT 
over-tighten the lag screw into the Steering Wheel Insert or the Steering Wheel will not 
turn.

3: Place the Steering Wheel Cap over the center of the Steering Wheel and snap into 
place.

Steering Wheel

Steering 
Wheel 
Insert

Included  
Hardware

Steering 
Wheel
Cap

Page 75



Step 47: Telescope

1: Place one of the L-shaped Telescope Mounting Brackets on the Rock Wall Side Top 
Panel Board.

2: Attach the L-shaped bracket with two screws provided with the Telescope.

3: Place the base of the Telescope into the cut out area of the L-shaped bracket.

4: Attach another L-shaped Telescope Mounting Bracket directly across from the 
previously installed bracket and secure with the provided hardware.

Telescope

Telescope Base

Telescope Mounting 
Brackets

Provided 
Hardware

Page 76



Step 48: Safety Handles

1: Place the Safety Handles centered onto the Panel Slats above the Ladder.  Adjust the 
Safety Handles up or down to suit the needs of your child.

2: Attach each Safety Handle with two 1-1/4” pan head screws and two 1/4” washers 
provided with each Safety Handle.

Safety Handle

1-1/4” Pan Head Screw

1/4” Washer

Page 77



Step 49: Ground Stakes

1: Drive the Ground Stakes into the ground so that approximately 4” of the stake is 
above ground on the outside of the swing legs.

2: Use 5/16” x 3-1/2” lag screws and 5/16” washers to attach the Ground Stakes to the 
swing legs.

3: Two more Ground Stakes will be on the inside of the sandbox on the two corner posts 
closest to the slide. On the inside of the base of the play set drive the Ground Stakes 
into the ground to a distance that will not interfere with the hex bolts that are installed in 
the sandbox boards.  

4: Use 5/16 x 3-1/2” lag screws and 5/16” washers to attach the Ground Stakes to the 
corner posts.

5/16” Washer

5/16” x 3-1/2” 
Lag Screw

Ground Stake

Ground Stake
5/16” x 3-1/2” Lag Screw
5/16” Washer
on the inside of this corner
post (partially obstructed
from view).

5/16” x 3-1/2” 
Lag Screw

5/16” Washer
Ground Stake

Page 78



Step 50: Tic Tac Toe

1: Assemble the Tic Tac Toe panel according to the instructions in the box.  IGNORE 
Step 6 and Step 7 in the instructions.

2: Attach the two 1-3/8” x 1-5/8” x 10-1/2”L Tic Tac Toe Boards to the Green 
Plastic Brackets with the 1”L phillips head screws provided in the Tic Tac Toe box.  
IMPORTANT: Make sure the Tic Tac Toe Board is mounted to the Green Plastic Bracket 
observing the 1-5/8” dimension shown below.

3: Center the unit on the panel slats on the swing beam side of the play set.

4: Mount the lower Tic Tac Toe Board 4” above the deck.  Attach the Tic Tac Toe Boards 
to the Panel Slats from outside the play set with #8 x 2”L wood screws.

1-5/8”

Green Plastic 
Bracket

1-3/8” x 1-5/8” x 10-1/2” 
Tic Tac Toe Board

4”

1-5/8”

Note: Some boards 
have been left out of 
the picture for clarity.

Page 79



Step 51: PlayNation Name Plate

1: Attach the PlayNation Name Plate to the middle of the Swing Beam with two 2” wood 
screws.

2: Your play set is finished!  Enjoy your play set!

Page 80



WARRANTY REGISTRATION CARD - Escapade
Name: ___________________________________________________________________

Address: __________________________________________________________________

City, State, Zip: ____________________________________________________________

Email: ___________________________________________________________________

Date of Purchase: __________________________________________________________

Place of Purchase: __________________________________________________________

City, State, Zip: ____________________________________________________________

Please, check the boxes below. 
Your age? 
􀀗 18-25 􀀗 26-30 􀀗  31-35 􀀗 36-40 􀀗 41-45 􀀗 46-50 􀀗 51-55 􀀗 56-60 
􀀗 61-65 􀀗 66+

How old are your children? 
􀀗 2-3 􀀗 4-5 􀀗  6-7 􀀗 8+

How would you rate the quality of our product? 
􀀗 Excellent 􀀗 Above average 􀀗  Average 􀀗 Below average 􀀗 Poor

Would you recommend this product? 
􀀗 Yes 􀀗 No

Comments:

_________________________________________________________________________

_________________________________________________________________________

_________________________________________________________________________

Thank you for registering with PlayNation Play Systems Inc.™ The information you provided will be 
kept confidential and will ONLY be used to better serve our customers. Remove this page from the 
manual and mail to the address below. Thank you from everyone here at PlayNation™!

Mail to:  
PlayNation Play Systems Inc,  
190 Etowah Industrial Court 
Canton, GA 30114 
or fax: (678) 880-3329

Page 16




